JR60/70



EER LR, BFARETRRAR, XERTIEFARIE T R 3R X
B1E.

XL R R IRIEI TR R BIRAfRER T ERM TIER %,

Thank you for purchasing this industrial sewing machine from IMB

Before using this automatic unit, please read the following instructions, which will help
you to

understand how the machine operates

These instructions illustrate the correct working methods to comply with current
regulations

ARBEEIMBREIUFITEHET, WiHABHEMBS ZERTURERIREERN.
RIABNAARTRERIEK, MAEREEM.

No part of this manual may be copied or transcribed without requesting prior authorization
from IMB
The contents of this manual may be subject to change without advance notification

FAVIG AR RIS (LR L RO BEE e 15 AR B B0 (E T I FE R

We are happy to receive suggestions and/or indications on ways we could improve this manual.

AN RIRAT A=85, R ESR(IR70SEBERESH -ERRAPBY.  (JIR70S
BERES-FHFH) .

The introduction of this machine is divided into three parts. For details, please refer
to {MB9018B Operationmanual) and {MB9018B Parts Manual}) {MB9018B Touch screen interface

operation instructions)






» WEEERER

1: IMB f13k; 2: BiEFX; 3: HIFE; 4: TERENE;
5: BFERAH; 6: BHENHR;



= BERRESY

JR70S B EEH
1 | HkEE GISS
2 | WIHEE 0-2000V AC
3 | MIhE 0-2000W (THERTT)
4 | T1ESRZ%E 20KHz
5 | T{EeiR AC220V 50Hz
6 | ZESEN 0. 3MPa
7 | BENESEE +0. 5Hz
8 | TREHIR 0-16m/min
9 | TEMRIRE +5°C7+50°C
10 | SMEER~T 1200mmX500mmX1150mm
" | RBEE 90KG




= REFEEW
AT RLWHER EFHNLTRER

A 1. KT EMBEROES, EEETRRORST, BRETFDARSHNE
F, FEMESEANES.
[l

1. ATHIERASHGE, BAEEHTTHFFE, FREEPRFREREORTS
TS,

2. ATHLLWENBHAS R, EHONEETD, BAEILFE, L& RKREE
KR, V BIRE . DiIAMNE, tAELMREEE L.

3. ATHILXABERE, T RIREREDNERE T, WAERTFIERBIN M.
4. ATHIENASEGE, EONERES, BAERFERBREITIFEAN.

5. @B, BRUSEER. ATHLGERF, S PBEANAEILFREY
w7]. B, EIRHEE, F—EXHABIRE.

6. ATHIENARNGE, £V ETIENSBERERKAER, B—EEETER
BF4E.

7. EONEED, BAEERIRS =S (SR,

8. ATHILRARMENERNEY, SEFTIETET, KBTI TESIRRSE,
IBETHRSERE.

9. ATHIAMBERNES, EHTERRBERNRET, ERESEEDN.
= 10. AT B LEMENE SFHBFEROELY, HIREIRELE, H—2EXEE
BF X

1. ATHLEEESFHRIAEROER, TER, BT7TREFELEL, HiEs
REk.

12. ATHLLERSFEAFIRERNELS, A7 7 BIHZRR A 75 Tt
LEEGENR, FRBERKBIE TR EERERIE.

13. EAFX=RBTRENS, LURERNEFRSER, FELK. HEIHE L@,
BAREIL B ERSL SHERE.

14. AHBRARTURAYE. EREFE TEALIRNE, SURLERRTR
HOIIR . LEEY, EERARBUE S A TE AR IR TR B .

15. HERREREMERTKH T RIEF X ZE, HRFEE, BELEEETERIIFES.
16. HMEMIMERXFATRIEFXRZE, HEMENE, BREEIEFERIFES.
17. Imiatlaniesd, BFEFRETLNAN, EEBRAEILSEREFE.

>

*ERREER:
VBB R SR SBAGHE, R F AR LA EWIRIE.



VHBIERBITIEER], HEES.
v R AEERIRS TR E AR MR R R E .
VAN RFEERZIBNEREAESTER, UHRERENASREE.

v IRRThEER AR

4.1 JREATHRER AR

(1

(2) :
3) :

(4)
(5)
(6)

POWER S.W. w

ey S
\ _

: BRI R—IREERIEFF R EON, REBE, BS.

R R e -— A A N LR ERIEHH, T TERER,

: BKERIE - A e IR LR e, TR KRR
BRI iR YR R R FCOR AR
: RS E - BRI IR,

8 9
6\7\ I//1o
5 11
a= 12
3 =13
2° 14
1 15

(ur sPEED) (ow. sPeeD
i 3 i & % 3k A

|POWER sLC.|

hERFH

BVESTF X —Z MBS RIESIE A AL A%, A MBIRIRITHI LA AR KRk -



B HMEBRRAE

5.1. B{eantE&TIE
J BEA BRI SLELFIELRS
Vv EEVSEAE LAY, RS EITEERF A SBRIMERET
v BESERESN, FEMFEVSIFEREX
5.2. #ETI2iRRA
5.2.1 BEhig&

125f) 4. 4- (1) BIRFF K ZE ON L, RE@BBF.

5.2.2 ABAEREN

Ih&

i

HORN MATCH METER
Bk 4.1- (2) PRVAMBERIGEER, SBRSERTERWRIRE, RIBE 10508, ThERTE 15%
KA, HBRES

5.2.3 B4
BHRREREEAXE, BT 4.1- (2) FROAMBIEEIR, HEFHRES, MFBBRVSEELEET.
5.2.4 X<l

BAESTEE, REBIFFFXRE OFF (B, ®&EX.



7 EIRGE

6.1. HEIRFERET

& % A &

e RIRIE PR LSRR, AMEE BRI SRR,

6.2. BKRERET

IR SOBIR AR AP R ARSI R, AR BR R HIR SR Sk iR
6.3. #EAFAD

& E 5257

wLE




MITEIEIZST, EEmOE, ALUATRESELINAE, RERENE—ERLEENF.

6.4. ERERREET

A

PR L

MAEEIZS, WEERVE, ATHSETE, RNEERERRE.

6.5. EHER

wE

1) IRERFEEIRTT, HHER;
2) WEEHRAHLRIFHMA, ITEMBEEIET;
3) IRIE 6 ILREAVERARE, REETRTMR.

6. 6. BAEFIAD

Thi

P SPEED ] DW. SPEED

€ B i i 12 3 i &

/\\‘
= ' RIS

FREQUENCY

( y

FREQUENCY

LIRMEART 10%08, FA+FI222 T HEdE iz T hes
L, AERIRIENTF 10%, HRNF 15%.

HORN MATCH METER

, TEIEAE, FEEAEEIKT



+. BSE%

S o 14T BB 42 LR - \
W mwwE  SWNE 980T R e T

Al [
ﬁ< vV v oV vV v «L_ jj
R N R R IV P 7| |w
EEIH % Y| Y | % %G | % I T3 El i
wy o
e — ¥ ¥ ¥ F % ¥ ¥ Oy F 4
dg 655¢/14854
Hi| R RS (R R B L S | S
[olslrfele]r] | o @ e v e[ evs] [1]efs]v]s CATRT Hmy 1
A0CS
66264 er ol mesmm

UAESAlAEED A S e B A L




I\ iEECRE
ERTR L ES)

L. PMI-FERALE

F3 Mi{ 2 FR A =
1 HIRZ 1
5 (JR70SEBE K EAINTH 1
F)
3 (JR70SEBE R 4EAHEH 1
WEAE)
+. EReIEEBERTE
10.1. B B0 R R SRIER T &
mE BRE S ARG
wREDESR 1288 6. 3 SEIATH
5 fEH
T HRSRST R
R ERXE - ‘ %08 6. 4 SEFHBS
Tf%Eﬁ LA T o IRBB 6 ;J:q;nglﬂ'lj_\,
) F1178
+—. HEHFRFEX
M1 RBERFBFEREKIENTR
A ] N
Fs mE E o
BX | B | 8B | %
1 EERL J ERRERARTHERE
2 s J EB AW
8 B0 J SEEOEE, TRS
13 B WEBENEDE, WEEENRMER
14 CFer HHARBERES, RESEERY




ENGL | SH



Catalog

Ty MAGCHINE PARTS DEIMO . ittt et ettt e e e e e e e e e e e ettt ettt e e e e e e eeeeeeetetabansbaa s aaeeeeeeaaeaeees 2
2+ Technical parameters of the EQUIPMENT. . coouiiiiiiiiiieee ettt 3
31 SAfOLY PrOCAULIONS. couveeuttetierte ettt ettt ettt ettt et e be e et e s bt et e bt e et e e sbe e eabeesaeeeabeesuaeebeesaneeneesane s 4
4. Key function description. ......ccccoeveiiininiiiiiiie 64.1 . Function description of the button.
........................................................................................................................................................................... 6
51 0perating iNSTIUCTIONS. «oovviiiiiiiiiii e 7
5.1. Preparation Defore OPEration. ..o e ittt ettt sttt sbe e s 7

5.2. Operation process deSCriPTION. . oou i i 7
oI N = 1o Yo ) fo 1=V ol = PSPPSR PPRRINE 7

5.2.2 URFaSONIC tESTING. c-vervvenreeutintieiinitenit ettt ettt ettt ettt st et s bt et st e bt et s bt et st esbeeaaesbeenbeeae 7

5.2.3 SEWINE. cveeutertteteeutenttete st et et e st et e bt et e bt et et sh et e bt et e et bttt h e b e e st b et b e e bt eane b en 7 5.2.4 Shutdown.
........................................................................................................................................................................... 7
67 DEDUGEING METNOM. - etieiiiiiieie e ettt sttt e b e e e sabe e e e saneenne 8
6.1. Wheel speed adjUSTMENT. ..ooouiiiiiiiieiiieiieete ettt sttt e sene e s e e sane s 8

6.2. Flower wheel angle adjustmENnt. «o..coee ittt 8

6.3. Adjustment of depth of flower wheel indentation. .........cccoiiiiiiiiii e, 8

6.4. Mold replacement. ..o 9 6.5. Ultrasonic adjustment.
........................................................................................................................................................................... 9
Tv ELECEIICAl WIFTNG: cveeeeiieiie ettt et ettt e ettt et e e et e s ae e ebeesaneenne 10
8h OPLIONGAI AOVICE. weeeeieiiieiiieie ettt et ettt ettt e ettt saae e sane s 11
9. Common problems and SOIUTIONS. «.cccuiriiiiiiiiiiie ettt et 11
10+ Daily Maintenance reQUITEMENTS. «...cooviiiutiiierie ettt ettt ettt e saee b saae b saaeeneesaneenees 11
11+ Knowledge product protection State@mMeENnt. .....coceeriieiiiiiiieiiiiiicecrccee e e 12
12\ Knowledge product protection State@meENnt. .....coceeruieiiiiiieiiiiiiceeecce e e 12



1. MACHINE PARTS DEMO

1: Machine head; 2: Power switch; 3: Control box;

4: Pattern roller assy; 5: Ultrasonic assy; 6: Pedal;



2. Technical parameters of the equipment

JR70S Ultrasonic lace machine(single motor)
1 Machine head
2 Voltage 0-2000V AC
3 Power 0-2000W (adjustable)
4 Frequency 20KHz
5 Power Supply AC220V 50Hz
6 | Pressure 0. 3MPa
7 Frequency tracking +0. 5Hz
8 Speed 0-16m/min
9 | Temperature +5°C7+50°C
10 | Size 1200mmX500mmX1150mm
11 | Weight 90KG




3. Safety precautions

Considerations for safe use of automata

1. In order to prevent accidents caused by electric shock, please do not open
the cover of the electrical box of the motor or touch the parts in the electrical

box when the power is connected.

1. In order to prevent personal injury, please do not operate the machine in
the state of removing the belt guard, finger protector and other safety devices.

2. In order to avoid being involved in the machine's personal accident, please
do not let your fingers, hair, clothes near the pulley, v-belt, motor, and do
not put items on it during the operation of the sewing machine

3. To prevent personal injury, please do not put your finger near the needle
when turning on the power or running the machine

4. In order to prevent personal injury, please do not put your fingers in the
wire pole guard during the operation of the sewing machine.

5. When the machine is running, it turns at a high speed. To prevent damage
to the hand, never let the hand near the cutter during operation. In addition

when changing the cable, please be sure to turn off the power.

6. In order to prevent personal injury, please be careful not to pinch your
fingers when the machine moves up and down or when you return to the original
position.

7. Please do not cut off the power or air supply while the machine is running.

8. In order to prevent accidents caused by sudden starting, please remove the
cloth guide when the preparation work is finished and the sewing state is
reached.

9. Inorder to prevent accidents caused by electric shock, please do not operate
the sewing machine when the ground wire of the power supply is removed.

10. In order to prevent accidents caused by electric shock and damage to
electrical parts, be sure to turn off the power switch before inserting or
unplugging the power plug

11. In order to prevent accidents caused by damage of electrical parts, please
stop the operation for safety when it thunders and pull the power plug

12. In order to prevent accidents caused by damage to electrical parts

condensation will occur when moving from a cold place to a warm place
immediately, so please wait until the water drops dry before switching on the
power.

13. As this product is a precision machine, please pay full attention to it
during operation, do not splash water or oil on the machine, and do not let
the machine fall and give the machine impact.

This machine is A class A industrial machine. The use of this machine in the
home environment may cause the phenomenon of radio interference. At this point,
please take appropriate measures to solve the problem of radio interference.

15. After the power switch is turned off when the accumulator moves, the
accumulator lever moves, so please be careful not to clip your finger, etc.

16. When the power switch is turned off during the foot press action, please




be careful not to pinch your fingers
17. During folding operation, please be careful not to c¢lip the cylinder to

your finger when putting your finger into the folding machine.

* important safety information:

v improper operation of the machine may cause personal injury. Please read this
instruction carefully and operate correctly before operation.

v Please ventilate the machine before it is officially powered on.

v do not turn on the internal parts of the electric cabinet or touch screen while the power
is on.

v this machine should be used after receiving training or under special instruction to
ensure the safety of the user.



4, Key function description

4.1 . Function description of the button

89
63\|//10
5. 11
= T
3 —13
2 14
1 15

(uP sPeeD) DW. SPEED)

% 19 3L iR

POWER S.W. P

BRI % N\
\ ‘

ON

1) : Power switch: press the power switch to on, and the equipment is powered on and
ventilated.

(2) : Pedal:the left foot pedal controls the lifting of the pressing wheel and the flower
wheel, and the right foot pedal controls the rotation of the flower wheel and the welding
head.

(3) : Flower wheel speed control knob: rotate the flower wheel speed control knob left
and right to adjust the rotation speed of the flower wheel

(4) : Welding head speed control knob: rotate the welding head speed control knob left
and right to adjust the welding head speed.

(5) : Sound wave test button — switch between ultrasonic short wave and long wave modes.

(6) : Power adjustment knob — adjust the power of ultrasonic,



5. Operating instructions

5.1. Preparation before operation

v The machine head shall be in the stop state when the operator checks it

v Clean the sundries on the machine table to ensure that there are no sundries hindering
the operation of the machine

v Check the pressure of the air pressure gauge to make it meet the use requirements of

the machine

5.2. Operation process description
5.2.1 Boot device

Press 4.1-(1) power switch to ON
5.2.2 Ultrasonic testing

Power

Amplitu
de

HORN MATCH METER

step on Four point one —(2) The left foot pedal in the middle raises the flower wheel,
press the sound wave test button under no—load state, the amplitude is within 10%, the power
is within 15%, and the machine is normal,

5.2.3 Sewing

Place the cloth piece in the sewing area and press Four point one -(2) The right foot pedal in, the machine
starts to sew, release the foot pedal and the machine stops.

5. 2.4 Shutdown
After operation, press the power switch to the off position, and the equipment will be shut

down,



6. Debugging method

6.1. Wheel speed adjustment

UP SPEED

£ B i3

Turn the left wheel speed control knob to reduce the rotation speed of the wheel, and turn the right
wheel speed control knob to increase the rotation speed of the wheel,
6.2. Flower wheel angle adjustment

Screw sleeve

Loosen the fixing screw and rotate the eccentric sleeve to adjust the angle between the
flower wheel and the welding head, so as to ensure that the thickness of each pressing edge
of the flower wheel is equal,

6.3. Adjustment of depth of flower wheel indentation

Nut

Sleeve

Loosen the fixing nut, rotate the | imit sleeve, adjust the stroke of the cylinder, and change
the indentation depth of the flower wheel.



6.4. Mold replacement

wheel

Screw

4) Remove the two fixing screws and take out the flower wheel;

5) Insert the new flower wheel to be replaced into the bearing and tighten the two fixing
screws;

6) According to Six point two Step to adjust the angle of the flower wheel and complete
the mold replacement.

6.5. Ultrasonic adjustment

power
E/‘v "?PE ED
18 sk F iE
amplitu
de FREQUENCY

HORN MATCH METER

When the amplitude is greater than 10%, turn the frequency adjusting knob with a cross

gEm Y /) Low

FREQUENCY

screwdriver , There isno fixeddirection. It needs to rotate left and right

to find the center point. Adjust the amplitude to less than 10% and the power to less than
15%



7. Electrical wiring

. o 14T BB 242 LR - \
WA s BUH WSGw I T

10

Al [
ﬁ< vV vV vV oy «L_ jj
R N R R IV P 7| |
WHIE | % |% (Y | % |% 5T T | % I T3 El i
wy oy
A ¥y & & £ g ¥ & FH
dg 655¢/14554
Hi| RS (R B (B L S S
[olslrfele]r] | o @ e v e[ evs] [1] els]v]s TATRT 1
A0CS
66264 ef ol mesmm

AESAlAEED A S s B A L




8. Optional device

Support customization of flower wheel and pattern

9. Common problems and Solutions

9.1. See the table below for common problems and Solutions

Phenomenon

Cause analysis

Solutions

Uneven left
and right

edge pressing

The flower wheel is not

vertical to the welding

according to Six
point two Step to
adjust the flower

impression of

flower wheel

of flower head
wheel angle
whee |
Shal low or according to Six
deep Small or large cylinder point three Step

stroke

adjust cylinder

stroke

10. Daily maintenance requirements

10.1. See the following table for the list and requirements of equipment maintenance

Frequency
NO Project Hal f Requirement
Daily | Weekly | Monthly
year
Remove dust from equipment surface and
1 Dust removal N/
parts
2 Clean up oil N Clean the oil stain on the platform
8 Air pipe J The air pipe interface is tight without
interface air leakage
Check the lubrication of sliding parts
13 Slide N
and add lubricant if necessary
14 Electric J Cooling fan operates normally, clean
control box dust in time

11




11. Knowledge product protection statement

JR70S trasonic lace machine (double motor)was designed by Changzhou wisdom & val ley
Electric Technology Co., Ltd. . The intellectual property rights of this achievement belong
to Changzhou wisdom & valley Electric Technology Co., Ltd. and are protected by national
intel lectual property laws and regulations. Without the written permission of the right

holder, the patented technology of the achievement shall not be implemented, and the
information related to the achievement shall not be copied, sold or disseminated through
the network. For any illegal infringement, Changzhou wisdom & valley Electric Technology

Co., Ltd. will pursue its legal responsibility according to law.

12, Knowledge product protection statement

JR70S denim pocket setter was designed by Changzhou wisdom & valley Electric
Technology Co., Ltd. . The intellectual property rights of this achievement belong to
Changzhou wisdom & valley Electric Technology Co., Ltd. and are protected by national
intel lectual property laws and regulations. Without the written permission of the right
holder, the patented technology of the achievement shall not be implemented, and the
information related to the achievement shall not be copied, sold or disseminated through
the network. For any illegal infringement, Changzhou wisdom & valley Electric Technology

Co., Ltd. will pursue its legal responsibility according to law.

12



PARTS BOOK



1
2,
3,
4,
5.
5.
6,
7,
8\
R

FILZBEB I ..o 1
== 31 1= L OO 3
B BB LB et 5
B B I ettt e et e 7
o £y 2 K DO OR OO 9
X £ 1= L OO OO DRSO 10
I LI oo 11
R BRER I oottt 13
BB TR oot e e e 15
B R ..ot e e 17



1. WMZRAH




1. MZRAH

FS/No. ElS/Parts No. Z#R/Description #HE/Qty
1 50901012 AR 1
2 50901062 W3 1
3 50901063 JEHR 1
4 50901069 SKEEIR 1
5 50901067 IS 1
6 5001068 NE= 1
7 50901013 EHE 2
8 509802011 RIERHE 6202-22 2
9 FLA LR A B 35 4
10 418W04037 KEE 8 2
11 418502094 A7~ EFE AR5 M8 X 30 2
12 418502104 A 7< A [ A SLERET M6 X 20 2
13 418W04017 THECH6X1. 6 4
14 418004037 PR MR (SRED) 6 X1 4
15 416503026 A7 F TR SLIRET M6 X 10 3
16 418504010 A7 B IRET M6 X 16 2
17 41007031 A7 R FESLIRET M10X 25 4
18 50901012-1 Wz 1
19 50901064 BN ELIR AR 1
20 50902037 3 3R ) AW20-01 1
21 50703033 FE 4R 1
22 50902007 il 2
23 418502090 A 7< A EFESLARET M5 X 16 2
24 419N06069 1 BISAE C R M5 2
25 418W04017 SEHUE G 4R 5X1 2
26 418W04037 Fr RS M B (KAL) 5 X 1. 2




2, EHRAEH




2, EHRAEH

FS/No. ES/Parts No. Z¥R/Description #HE/Qty
1 50901008 FEEHLE 1
2 50902020 B HEER 04C-28 1
3 50702007 §E4% 04C 550 6. 35 Tk 58 1
4 50902043 PIREEH 1
5 50702007 5% 04C T51E 6. 35 T5% 112 1
6 418502104 A7~ EFESARET M6 X 20 4
7 418W04017 EHE CH/6X1. 6 7
8 418W04037 R MR (KD 6X1. 6 7
9 418504010 A7 F EFESLARET M6 X 16 3
10 418502090 A7 T im EEIRET M5 X6 2




3. AN




3. AN

FS/No. ElS/Parts No. Z#R/Description #}E/Qty
1 50901006 S a4 1
2 50901042 EREEE= 1
3 50901043 P EZ 1
4 50902018 TEIRSER 1
5 50901056 RILE 1
6 50901041 SHEER 1
7 50901053 RE 1
8 509802025 RIERHE 6201-22 1
9 509802014 Rk 628-27 1
10 50902001 i 1
11 50902036 [E RIS EL MALJ40X15-15 1
12 50901005 JEENIESL F-1008-FJ 1
13 416503026 A7~ EFESARET M6 X 12 4
14 418504010 A7 fEHESLIRET M6 X 16 3
15 50901007 SEERE 2 1
16 418502090 A7~ EFE AR5 M5 X 10 1




4. HREAH




4, HEFAH

FS/No. ElS/Parts No. Z#R/Description #}E/Qty
1 50902003 K EAT 1
2 50902002 MEhHER 1
3 50901014 kX 1
4 50901044 S 1
5 50902002-1 ERERE 1
6 50902002-2 EEKRE 1
7 416503026 A7 EHESIRET M6 X 12 1




5. Ef&ahAH




5. FEahAH

FS/No. ElS/Parts No. Z#R/Description #}E/Qty
1 50901020 | 1
2 50902018 O SC RS 1
3 50902020 R RN 1
4 50901020—1 FHRUE 1
5 301718002 Fip 1
6 LBEEHE C B C5X5X16] 1
7 M A B 0 15 2
8 41012006 & FIE8 M0 1
9 419510005 A7 TFim ZELZET M5X 6 3
10 41012066 NAEIEE MO 1
11 41012066 ERAEE M0 1
12 41002023 SEHE C 4R 10X2 1
13 50702007 55X 04C F51E 6. 35 B 70 1

10




6. HIXIRAH

11



6. HiXiREH

FS/No. ElS/Parts No. Z#R/Description #}E/Qty
1 50901045 EREER 1
2 50901046 ERAER 1
3 50901050 & Eh4h 1
4 50901049 T ks 1
5 50902020 IRfEshiER 1
6 50901061 IREWE 2
7 50902041 iR 1
8 509020411 iR 1
9 50901051 BX3maEs 1
10 50901048 ity Sk [ 7€ B 1
11 50902035 4 7% UC8 1
12 509802012 ARk 608-2Z 4
13 418502090 A7~ EFESLARET M5 X 20 6
14 419510005 A7~ FFim EEIEET M5 X6 7

12







7. EREH

FS/No. ElS/Parts No. Z#R/Description #HE/Qty
1 50901067 1
2 50902044 1
3 50901070 1
4 50901017 1
5 50901018 1
6 418504010 M6 1
7 50901052 1
8 50901047 1
9 50902040 1
10 50901054 1
11 509802014 628 2
12 41012066 M10 1
13 418504022 M8 1
14 3
15 418N04001 M8 1
16 28080246 M10 1
17 50902032 2
18
19

N
o

14




8. Al

15



8. HELEY

FS/No. ElS/Parts No. Z#R/Description #}E/Qty
1 50901071 Kk 1
2 50901064-1 e 1
3 50902023 IR ER 1
4 50901058 F Il R 3R 1R 1
5 50901064-2 e EE=H 1
6 50901064-3 e THA=R 1
7 50901064-4 TERRE 1
8 50901075 Y [5] EL AL BB 1
9 50901075-1 S EE 2
10 50901075-2 a8 1
11 50901075-3 i 1
12 509802025 RIETREHE 6216-22 2
13 50902031 EHBIf 1
14 50901064-8 YA N 1
15 418506082 A7~ F EHESLIRET M X 25 2
16 418W02025 SEELEE C 4K 4X0. 8 2
17 418W03002 Fr RS MR (RED) 4 X1, 1 2
18 41007031 A7 EFESLI85T M10X 25 4
19 41002023 THE C 4R 10X 2 8
20 41002023 Fr RS MR (RAD) 10X 2. 6 8
21 418504022 A7 EFE 25T M8 X 20 4
22 418N04001 1 BIZNAIRT C K M8 4
23 41002023 FHE CE8 4
24 41002023 Fr RS MR (RAD) 8 X 2. 1 4
25 418502090 A7~ EFE SRS M5X 20 2
26 419N06069 1 BINAIRF C R/ M5 2
27 418W04017 SEHE C K 5X1 2
28 418W04037 Fr RS MR (R 5X1. 3 2
29 418502014 A7~ EFE SRS M6 X 25 3
30 418502094 A7~ EFESARET M6 X 30 3
31 418504022 A7~ fa B FESLI2$T M8 X 50 3
32 418502104 A7 EFE SR M6 X 20 3
33 28080246 A 7< F EHESLIRET M10 X35 4
34 41012066 1 BIZNAIERE C ZE M0 4
35 50901064-9 BURLIESL 1

16




9. FeETRIE

N\

AN\

=t

J
~D
(e

17



9. FrERI

FS/No. ElS/Parts No. Z#R/Description #}E/Qty
1 50901072 INESED 1
2 50901055 B XU LR 1
3 50901060 =E— 1
4 50901060—1 == 1
5 50901065 INEBFE T 1
6 50901065-1 INEBFE 1
7 50901059 R ALEE 1
8 50902043 IR 1
9 41012080 & 120x120 2
10 50902017 B4 240L 1
11 418503030 A7~ EFESARET M5 X 10 4
12 418W04017 SEHEE C K 5X1 4
13 418W04037 Fr RS M B (RFD) 5 X 1. 4
14 418502104 A7 B FE SR M6 X 20 4
15 418004017 EHECLEK6X1. 6 4
16 418W04037 FrE RS MR (RAD) 6 X 1. 4
17 419510005 A7~ A Tim ZELZET M5X 6 2
18 418502048 A7 F EFESLIRET M X 12 4
19 419N06069 FNEEIZE M4 6
20 418002025 P G 2% 4X0. 8 6
21 418W03002 FrE RS MR (RAD) 4 X 1. 6
22 416501005 A7 fFESLIZ2ET M6 X 10 4
23 418502094 A7~ F EHESLIRET M6 X 45 2
24 NEIER C B M6 6
25 418502048 A7 ESLARET M4X8 1
26 418502048 A7 EFESLIRET M4 X116 2

18




